>

180002280586

cle EsE

Hpr i A w)

[ Brs 1A

o
TESTING
CNAS L0690

TEST " REPORT

MRS (M):  WT2019B01B01186

AT L AT PR B A PR AN 9)
Entrusted by

i 7K 18I0 3 AR B R Ao 4B AR
Sample Name

R 5628 7 - B o

Test Type

National Research Center of Testing

= 1%
e
:'| | I.

019B01B01186




X%

] 2K 2 SO RH I i

earch Center of Testing Teehmques for Building Materials)

180002280586 ﬁ Bﬁ jﬁ 1
(Test Report)
FO %S : WT2019B01B01186 1MW £33N
FERBIR | 18I0 Ha i KR 45 H 45 §6 56: 2R 7] B
I ZFGEAL | icar A A G am AT R 3) | RE F )
Hpe AT | RIC At did A PR E) | BEIRA LEMAR HaTF
300mm * 300mm 10 3 |
| R HAY | 2019 % 06 A 27 & Fr i SR 75mm % 150mm 15 3
A2 HB 2019 4 06 A 20 B
A | 2018062001 BS R A YA |
| ISR | 2000 8 Rk 4B # LR T .
GB/T 23443 - 2009 (3 550 £ 45 /A 42 £ 48)
AR JC/T 2439-2018 (3 A 240 A B K424 I
BRIIH | srEE. LEEGEFLSA, #1523 T
*ZRE, ERMHREFTEBEGKRLERLE 2 A, BRAEGKRB LRSS
JC/T 2439-2018 t945 R-EBK, AP B 0948050 42 X444 GB/T 23443 - 2009 F 14 |
A | BAEGBAREEL, KRR 237, *
lﬁﬁﬁ%ﬁ R EHREARAER e Uy n
BERH: 2019 %
(R

BE: (satdd)

K6 LAk

S ERED

fit &%‘%’#” i ﬁ:r;zJ]HM/\ ?ﬁ_fhlh_%\ w{O

oA SRR ERM R, HiE: 65728538 R4 100024

i v,

>
=i
Ll ey

/ =



K| Z¢ 2 A BRI A A O

(National Research Center of Testing Techniques for Building Materials)

AR

(Test Report)
Frldi5: WT2019B01B01186 F2W IR
7| mwmn FREER pReR (A0 eRmkE
WBATZIE T, AL | AT, AL
. B, BHIAEF | A B2, BRHEAF
HIFRE., sh ik, | 135, SPLEE, &
CFEAA—H, LUE | FEAA—HK, LA GB/T 23443-2009
1 SR & 15, EHERAAEN | X5, EHE AR | F4 7.2
RER. PRAULE | R, PRAULE GB/T 9761-2008
ik, LYIREE. £ |AFE. LPREE.
AL, Mafgsmil | RAAEL, L¥E
<2 ANMmP. Fo 45 30,
KFEHE <30 *5
| K e GB/T 23443-2009
2| REER/E | 0K KFELTO] 2T 50.2~53.8 —— 7.5
48 51.8 GB/T 9754-2007
KFHE 270 + 10
GB/T 23443-2009
: WX A 7.6.1
F X R#iE 0 A& ¥4k 0 A& 4o GB/T 9286.1998
(2004)
9 GB/T 23443-2009
s 2k e T 7.6.2
3| #F A X #8i% 0 A X3 0 R ¥4 GB/T 92861998
7 (2004)
o GB/T 23443-2009
, L { B 7.6.3
B 7K A, X #E 0 A X%k 0 A 4 GB/T 9286-1998
(2004)
o ol T GB/T 23443-2009
h o | ERBEHANS, | 7.1
4 ok s o ‘L&ﬁiﬂ i RELE, XIFE “ | GBIT 1732-1993
(2004)

Al bR EE R EEMBEEE  HBib: 65728538 Hi4s: 100024



5 HUROR IR

(National Research Center of Testing Techniques for Building Materials)

A

(Test Report)
%5 : WT2019B01B01186 BIMW H3IN
T wmme PR RIRGR L0 | KRR
JC/T 2439-2018
5 AR J% W BRRRE > 25um | AN BERRE 84um | A 7.4
GB/T 4957-2003
(KA FEE)
|
BYE: (AT H)
. A GG R %

WIS itk bR R E M RS g 65728538 4. 100024

ErERE



v W

Notice

I\ RGP KL WSS TH.

This test report is invalid without the seal.

2. AREE “mibl. HHL. HAE” LT

T'his test report is invalid without the signatures of the related persons.
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